\\\\"f”,".r}
SN/ 7

AT ‘

GL O

=
e,
Y

20131101612 " ;
w206 128 1 B |EU% ) BER 6L Y
WA RREARRERER| P d REALRRER] AN onaS 16

AR

TEST REPORT

5 G 160163110440

REPORT NO.

7= B AR BHIE (BE) i

NWME OF SAMPLE

BACHN_ R T 38 & R BB A PR E)

CUSTOMER

ZRLEAL /

INSPRCTED ENTITY

R 7 R34
TEST CATEGORY

WL 7 A AR A e 3 R 22
ZHEJIANG FA GT@‘A?S?GROUP €0, LTD.

fmrﬁ R L

3 l’bn:{llf} of Low Voltage Electric

Inspection Center of Produ
Apparatus in ?Itejlang Province



4445 S (Report No.): 160163110440 %1 G 4k 9 Pi(Page 1 0f9)

WL A REBRB™&HEARREE PO
INSPECTION CENTER OF PRODUCTS QUALITY OF LOW VOLTAGE
ELECTRIC APPARATUS IN ZHEJIANG PROVINCE

U

TEST REPORT

FEdn 25 ik I ,
Name :fSample FHAE (BE) Test Categ:)ry et
TS Model - W :
W 4 Grade 7 Trademark
i WLt i SE L
Rated current / Rated Voltage AC400V
! . lew: S0kA  Ui=660V .
- h&;ﬁ‘?’aﬁ[ : Uimp=6kV, ##tea#]: Illa if Eﬁ; DMC
‘echnical parameter FREG: 3 G EER: IV ateria
A= EH / o5l /
Date of Manufacture Serial No.
TR (B ok I R SR SR AT /
# W A P 3) Inspected Entity
% FATHFPIMAHOANIE | gy ik G A AR
Address 19 & Manufacturer A P 8)
AvRE 3 ; APEIEH y
Sampling Organization Mumber of Samples .
HilFE S AL e kit
Sample Location d Nun;:rc:;ts:gﬂc(s) /
. IR Rk
Hibee B 3
Sampling Date / Rcc;wmgﬁu:;ber of 34¢
R ik 2, UK SR S E N
Sampﬁsﬁgﬁ - R Receiving D:]u, of 2016 5F 05 A 09 H
Bl JB/T10316-2013 (HS/E A4S ik Aot blit & M A AR
‘est Requirements
T g . R :
Description and iE AR
Condition of Sample(s)
K B - 2016 405 A 09 8 Hr i s N
Test Date £2016 505 A 11 8 Test location AT FIE400 5
$R3% IBIT10316-2013 CAKE K AT R iR & Ao d iR A MA LR, A7 iEAF itk
Areml, AR A A AREEKET. “iﬂféﬁ"ﬁ‘%ﬁi}t‘“ MESE TSR EGKERT
e EHAE Ao A XRBRET, SRR S FREK,
‘Test Summary (m- ) ; '
Test Seal Ay
48 B \2316 %05 A 12 B
Date of Approval’ /1
& & / —
Remarks

!\pproved by %ﬂ% \‘::I'f'lefi:y %,b? (g.‘.h;mpﬂ]e: Mﬁr



54 S (Report No.): 160163110440

2 w0 3k 9 i(Page 2 of 9)

A I

TEST REPORT

FE it AR B b
(Photo and Nameplate of th

pected Sample(s))

R 45 5 A
( Other Explanation of the Test Report)

!




%54 " (Report Noo: 160163110440

53 0 L 9 Gi(Page 3 of 9)

A

p.c =)

=
TEST REPORT
i K IR 2 3 i3 ke
Numb;:r Test Items Clause of standard Serial No. of samples Item Conelusion
! A R 4.6 T
2 42 3h 5 5R R ‘;.}1 1#~3# Fraes
3 BoiE T 44 E KR 4.6.2 HE
4 itttk A 43 1# pis
5 A KRR 4.2 24 e

(FEh)

G AT 65k o E X E SRR A 12, 20, 30 FREE69ALRUNE T A 160163110440-15. 160163110440-24
160163110440~ 3¢




5 4 L (Report Nooj: 160163110440 W4 50 3% 9 GiPage d ol 9)

A )

TEST REPORT

5 NI B R AR K RN R FE
. 1# 24 34
46 | Ak fgikas PN
KIS HAE: 5 (m) 5
e S KA/E: (KPa); 101
KM E IR ('C) 21.6
KA SR (%) 52.8
(—) tERLEE
AERE: 7.3%3%KV 7.30
ABEd EEAL 1.2+ 30%/50 us £ 20%
B FRetiE:  10s 10
Wk s: EAESHK 5
T CEAER ANEHTHIREH BN E
A S E A0,
(=) IieE & E
WBRE: 3.75%10°V 3.75 % 10°
FEJER ] 3s 5
B AEFIALNE
EEEE EALR
EEEE-S - AT
AN | ga pamt g 2% e
K IR EEBEARE
XEEFHE M @A 10mm x §0mm 10 = 80
¥A: 1.5m 15
K E A 1.05 % 400V 426
B A (A SRR ) 50.0/105kA™ 50.7/109
Ip: max (kA) 105
Pt max  (kA’s) 2.60 x 10°
HEBS: 025008 0.23
"B aetiE: (s) 1.02
KB RS A TR R 1
B2k ah eb 4 Fodb iE F AL R E AT R £
e AH IRE,
b AT A B 5 Y 160440001
Tk B%HT: $160440001
4.6.2 SN B A
RSB E: 375 % 10°V43% 3.75%10°
FEBTE]:  (s) 5
i, JE {5
i 8 A FAABAE
A0k g b2 8],




JH545 L (Report Now): 160163110440

5 0 3L 9 Gi(Page 5ol

AU S

TEST REPORT

& T B RAREK B MRS R ¥ E
1#%
43 it ot fiE p
TRk
ELBE: 15C~35C 216
IR 45%~T5% 53.6
XEERF ] > 24h 24
KA BLE—TRARL, RERABLT
KFAEE, vA—AH2H Smm a4REES
20N 84 A #ATHUE KBS, AAE(12522)C 126
#)he kA0 & 60min + 2min /&, KSHE 10s 60minlds
AiEA20C £5CHRKT 6min £2min, EIR 22.5°C/6min28s
F4EE AL 2mm, (BRARTREE 0.6
3min A3 4E) 2min30s
2%
42 | FRARKE e
XAEA A S 4AE DMC
sk .
MHLBE: 15TCT~35C 22.1
ARFTIR A 45%~T5% 53.6
KBEBF: 24h 24
RERA: (960 15)C 965
COEHEEMER: B30x1)s 30.0
AT R R Ko /
B £ IS 305 A AF OB KOG L 10K HeRR
TR AR IR AR &EHE




{545 Y (Report Noo): 160163110440 Poe Ul 3L 9 uiPage 6 0f9)

j\Lf Eﬁ m‘J ;. ’J]E{ Jg ukf {\? le I!l |]| ZZ flf[\ ?J S L' 5~-<|
&
SH
CH|
=
1 #
¥




4 (Report Noy: 160163110440 057 U 9% 9 Ni(Page 7ol 9)

ST A A L 160163110440

g
£t
s
. AR ARVARYA 1,=50.4 kA
1128 ki —_—" If-I'o‘-J!-.i-l.‘ll A- {. l. '}'"1[\"_’ —
\ VRV ETEY T~ 100. KA
R - v | pRCI L gk
1
1
228 | U=426V
723 i 1= 50.7T kA
17 Ip=109. kA
1ins cosp = 0.23
% = 50.7 KA

Sl Y160440001
L= T6.4 KA

22,8 kit +————

ST J\ N AW \/A N I=51.0kA
/

\/ L= 109.KA

S0 20 19 a0 2 196 136 166 190 20 20

Ji madiv L




43545 (Report No.): 160163110440 8 Ul 3k 9 Ui(Page 8 of9)

K B & K B 160163110440
A
o i.:j 400v
f '
SNt
) “’J. ba= 105. KA
M i
n, 2,60 GA's
T T
e A 5




{54 S (Report No): 160163110440

W9 Ui 9 di(Page 9 of9)

FERR A R A

MAIN TEST APPARATUS LIST

e &F we %S A
1 | IA AR NC-II $049DBY6A J
2 o R4 BCI2-F 8048DA02A J
3 B AR ZDR-F20 8337CBOSA J
4 MBAERL SATURN 8309CA07A v
5 BIR R ALRAL ZDR-F20 8421CBOYA J
6 ELEEIE S TL4-20 8004CB09B J
7 o, 18R 3R TR AR DHG-9140A 8310DBO7A N
8 AR T 20N 8046DB935B J
9 AR A IC-10 8346CBOSB J
10 BF R ST4610-2 8088CBO7B J
1 ' HHhR A ELE 8035CB92B J
12 BIE AR ZDR-F20 8339CBOSA J
13 FORLEREEETEE ZRS-IT 8311DAOTA J
14 At 1330A 8440CA09A v
15 ' shiEFHR 0-25mm 8654CB13B J

BAF &  TEST REPORT END




	mh-1
	mh-2
	mh-3
	mh-4
	mh-5
	mh-6
	mh-7
	mh-8
	mh-9
	mh-10

